
SPARE PARTS LIST 10.01
number product description quantity number product description quantity number product description quantity number product description quantity

30 2615 ADJ. TURNBUCKLE L/R 30 MM  - HUDY SPRING STEEL (2)
30 3122 ALU SHIM 3x6x1.0MM (10)
30 3123 ALU SHIM 3x6x2.0MM (10)
30 6182 COMPOSITE LIPO BATTERY BACKSTOP (1+1)
30 6219 COMPOSITE SET OF SERVO SHIMS (4)
30 6310 ANTENNA (2)
30 8019 COMPOSITE SET OF SHOCKS SHIMS & NUTS (2)

33 3450 ANTI-ROLL BAR BALL JOINT 5.8 MM (2)
33 6000 COMPOSITE RECEIVER CASE
33 6030 RUBBER RECEIVER CASE COVER

35 1105 XB808E ALU CHASSIS - SWISS 7075 T6 (3MM) - HARD COATED
35 1151 XB808 CHASSIS SIDE GUARDS L+R
35 1200 FRONT & REAR BUMPER - V2
35 1301 XB808 BODY POSTS
35 1330 XB808 COMPOSITE REAR BODY POST - LONG
35 1342 XB808E UPPER GRAPHITE PLATE
35 2003 XB808 DIFF BULKHEAD BLOCK SET F/R WITH DUST COVERS
35 2076 XB808 ALU BEARING COLLAR FOR 13x20 DIFF BEARINGS (2)
35 2089 COMPOSITE FRONT BRACE - V2
35 2092 XB808 GRAPHITE FRONT SHOCK TOWER - CNC MACHINED 4 MM
35 2114 XB808 COMPOSITE FRONT LOWER SUSPENSION ARM
35 2151 XB808 FRONT UPPER ARM BALL JOINT (2) - V2
35 2181 XB808 STEEL ARM BUSHING (2)
35 2212 XB808 COMPOSITE CASTER BLOCK 10° RIGHT
35 2222 XB808 COMPOSITE CASTER BLOCK 10° LEFT
35 2252 XB808 COMPOSITE STEERING BLOCK RIGHT - MOULDED-IN STEEL BUSHING
35 2262 XB808 COMPOSITE STEERING BLOCK LEFT - MOULDED-IN STEEL BUSHING
35 2290 COMPOSITE BUSHING FOR ALU STEERING BLOCK (4)
35 2299 XB808 STEEL STEERING BUSHING (2)
35 2302 XB808 COMPOSITE FRONT LOWER SUSP. HOLDERS SET
35 2317 XB808 STEEL SUSP. HOLDER - FRONT - LASER CUT - HARDENED
35 2460 PIVOT BALL 5.8 (10)
35 2470 BALL JOINT 5.8 (8)
35 2484 XB808 FRONT ANTI-ROLL BAR 2.4MM
35 2501 XB808 SERVO SAVER COMPLETE SET - V2
35 2511 XB808 COMPOSITE SERVO SAVER
35 2572 XB808 GRAPHITE STEERING PLATE
35 2576 XB808 STEERING PLATE BUSHING (2)
35 2611 ADJ. TURNBUCKLE M4 L/R 51 MM - HUDY SPRING STEEL (2)
35 2621 ADJ. TURNBUCKLE M5 L/R 58 MM - HUDY SPRING STEEL (2)
35 2631 ADJ. TURNBUCKLE M5 L/R 64 MM - HUDY SPRING STEEL (2)
35 2652 XB808 BALL STUD 6.8MM (4)
35 2664 XB808 COMPOSITE STEERING BALL JOINT 6.8MM (2) - V2
35 2665 XB808 COMPOSITE RELIEF STEERING BALL JOINT 6.8MM (2) - V2
35 2670 SERVO BALL JOINT  5.8MM (4)
35 3088 XB808 COMPOSITE REAR BRACE
35 3092 XB808 GRAPHITE REAR SHOCK TOWER - CNC MACHINED 3.5 MM
35 3114 XB808 COMPOSITE REAR LOWER SUSPENSION ARM
35 3131 XB808 REAR UPPER INNER CAMBER LINK BALL JOINT (2) - V2
35 3152 XB808 REAR UPPER OUTER CAMBER LINK BALL JOINT (2)
35 3160 MOUNTING BALL 6.8 (4)
35 3170 PIVOT BALL 6.8 (4)
35 3302 XB808 COMPOSITE REAR LOWER SUSP. HOLDERS SET
35 3351 XB808 COMPOSITE REAR HUB CARRIER
35 3370 XB808 SET OF COMPOSITE REAR HUB CARRIER SHIMS
35 3371 XB808 SET OF COMPOSITE LOWER ARM SHIMS
35 3486 XB808 REAR ANTI-ROLL BAR 2.6MM
35 3510 REAR WING
35 3520 REAR WING POSTS
35 3559 COMPOSITE REAR WING MOUNT BRACE (2)
35 3565 COMPOSITE REAR WING SHIM - BLACK (2)
35 4012 XB808 CENTER DIFF MOUNTING PLATE SET
35 4052 XB808E GRAPHITE CENTER DIFF MOUNTING PLATE
35 5001 XB808 FRONT/REAR DIFFERENTIAL - SET
35 5011 XB808 CENTRAL DIFFERENTIAL - SET
35 5020 DIFFERENTIAL CASE
35 5030 STEEL DIFF BEVEL & SATELLITE GEARS (2+4)
35 5043 FRONT/REAR DIFF LARGE BEVEL GEAR 43T
35 5054 CENTER DIFF SPUR GEAR 42T
35 5062 XB808 FRONT/REAR DIFF OUTDRIVE ADAPTER - HUDY SPRING STEEL™ (2)
35 5080 DIFF PIN (2)
35 5090 DIFF GASKET (4)
35 5111 XB808 PINION GEAR 10T
35 5211 XB808 CVD DRIVE AXLE  - HUDY SPRING STEEL™ 
35 5221 XB808 CVD UNIVERSAL DRIVE SHAFT  - HUDY SPRING STEEL™ 
35 5237 XB808 CVD DRIVE SHAFT COUPLING  - HUDY SPRING STEEL™ 
35 5238 XB808 CVD DRIVE SHAFT COUPLING THREADED - HUDY SPRING STEEL™ 

35 5250 ALU WHEEL AXLE - HARD COATED (2)
35 5260 WHEEL NUT - HARD COATED (2)
35 5423 XB808E FRONT CENTRAL CVD DRIVE SHAFT - HUDY SPRING STEEL™ 
35 5623 XB808E REAR CENTRAL CVD DRIVE SHAFT - HUDY SPRING STEEL™ 
35 5690 XB808 COMPOSITE PINION SEAL (2)
35 5717 XB808E 17T PINION GEAR
35 6113 XB808E GRAPHITE THROTTLE SERVO TOP PLATE
35 6114 XB808E GRAPHITE STEERING SERVO TOP PLATE
35 6120 STEERING SERVO MOUNT - SET
35 6150 XB808E FRP BATTERY PLATE
35 6160 VELCRO BATTERY STRAP 20x300MM (2)
35 6161 SELF-ADHESIVE RUBBER 1.5x13x51.5MM (2)
35 6190 XB808E RADIO PLATE ALU MOUNT
35 6191 XB808E RADIO PLATE ALU SHIM (2)
35 6200 BRAKE/THROTTLE ARMS & STEERING SERVO ARMS - SET
35 7213 XB808 LOWER INNER PIVOT PIN SCREW 4MM (2)
35 7331 XB808 REAR LOWER OUTER PIVOT PIN SCREW 3MM (2)
35 8014 XB808 COMPOSITE SHOCK PARTS
35 8015 XB808 COMPOSITE SET OF SHIMS FOR SHOCKS 1 & 2.5 MM
35 8016 COMPOSITE SHOCK BALL JOINT FOR SHOCK BOOT (2)
35 8034 XB808 SHOCK PISTON SET 8-HOLE (1.2; 1.3) 10-H. (1.1MM)
35 8040 HARDENED SHOCK SHIMS (4)
35 8041 XB808 STEEL SHOCK BUSHING (2)
35 8042 XB808 COMPOSITE SHOCK BUSHING & SHIM (2+2)
35 8045 SHOCK PIVOT BALL WITH HEX (2)
35 8052 XB808 ALU SHOCK CAP NUT - HARD COATED (2)
35 8072 XB808 FOLDING SHOCK BOOT (4)
35 8082 XB808 SHOCK RUBBER MEMBRANE (4)
35 8103 XB808 FRONT SHOCK ABSORBERS + BOOTS COMPLETE SET (2)
35 8122 XB808 ALU FRONT SHOCK BODY - HARD COATED (2)
35 8141 XB808 ALU SHOCK BODY NUT FOR SHOCK BOOT (2)
35 8150 XB808 ALU SHOCK BODY ADJ. NUT (2)
35 8168 XT8/XB808 FRONT SHOCK SHAFT (2)
35 8184 XRAY XB808 FRONT SPRING SET C = 0.75 - SILVER (2)
35 8203 XB808 REAR SHOCK ABSORBERS + BOOTS COMPLETE SET (2)
35 8222 XB808 ALU REAR SHOCK BODY - HARD COATED (2)
35 8261 XB808 REAR SHOCK SHAFT (2)
35 8284 XRAY XB808 REAR SPRING SET C = 0.53 - SILVER (2)
35 8780 XB808E ALU MOTOR PLATE
35 8781 XB808E ALU MOTOR MOUNT PLATE
35 9001 XB808 BALL-BEARING SET - RUBBER COVERED FOR XB808 (24)
35 9100 MOUNTING HARDWARE PACKAGE FOR XB8 - SET OF 155 PCS
35 9400 BODY CLIP (10)
35 9705 XRAY XB808E 1/8 OFF-ROAD ELECTRIC BUGGY
39 7355 XRAY XB808 STICKER FOR BODY - WHITE
39 7356 XRAY XB808 WING STICKER - DIE-CUT - WHITE
39 7357 XRAY XB808 WING STICKER - DIE-CUT - BLACK

90 1303 HEX SCREW SB M3x3  (10)
90 1305 HEX SCREW SB M3x5  (10)
90 1312 HEX SCREW SB M3x12  (10)
90 1404 HEX SCREW SB M4x4  (10)
90 1408 HEX SCREW SB M4x8  (10)
90 1504 HEX SCREW SB M5x4  (10)
90 2305 HEX SCREW  SH M3x5  (10)
90 2308 HEX SCREW SH M3x8  (10)
90 2310 HEX SCREW SH M3x10  (10)
90 2312 HEX SCREW SH M3x12  (10)
90 2316 HEX SCREW SH M3x16  (10)
90 2318 HEX SCREW SH M3x18  (10)
90 2319 HEX SCREW SH M3x18 - LEFT THREAD  (10)
90 2320 HEX SCREW SH M3x20  (10)
90 2322 HEX SCREW SH M3x22  (10)
90 2325 HEX SCREW SH M3x25  (10)
90 2330 HEX SCREW SH M3x30  (10)
90 2414 HEX SCREW SH M4x14  (10)
90 2416 HEX SCREW  SH M4x16  (10)
90 2418 HEX SCREW  SH M4x18  (10)
90 3306 HEX SCREW SFH M3x6  (10)
90 3308 HEX SCREW SFH M3x8  (10)
90 3310 HEX SCREW SFH M3x10  (10)
90 3312 HEX SCREW SFH M3x12  (10)
90 3314 HEX SCREW SFH M3x14  (10)
90 3318 HEX SCREW SFH M3x18  (10)
90 3320 HEX SCREW SFH M3x20  (10)
90 3410 HEX SCREW SFH M4x10  (10)
90 3412 HEX SCREW SFH M4x12  (10)
90 5314 SCREW PHILLIPS 3.0x14  (10)

90 7206 SCREW PHILLIPS 2x6  (10)
90 8308 HEX SCREW SOCKET HEAD CAP M3x8  (10)
90 8312 HEX SCREW SOCKET HEAD CAP M3x12  (10)
90 9372 SCREW PHILLIPS SS 3.5x22  (10)
90 9395 SCREW PHILLIPS SS 3.5x45  (10)
93 1320 BALL-BEARING 13x20x4  (2)
94 0610 HIGH-SPEED BALL-BEARING 6x10x3 RUBBER SEALED  (2)
94 0814 HIGH-SPEED BALL-BEARING 8x14x4 RUBBER SEALED  (2)
94 0816 HIGH-SPEED BALL-BEARING 8x16x5 RUBBER SEALED  (2)
94 1319 HIGH-SPEED BALL-BEARING 13x19x4 RUBBER SEALED  (2)
96 0025 NUT M2.5  (10)
96 0030 NUT M3  (10)
96 0040 NUT M4  (10)
96 1032 WASHER S 3.2  (10)
96 2080 WASHER S 8x10x0.1  (10)
96 2081 WASHER S 8x10x0.2  (10)
96 4030 WASHER S 3.5x12x0.2  (10)
96 4060 WASHER S 6x18x0.2  (10)
97 0100 O-RING 10 x 1.5  (10)
97 0121 O-RING 12.1x1.6  (10)
97 0180 O-RING 18 x 1.8  (10)
97 1035 SILICONE O-RING 3.5x2  (10)
97 1060 SILICONE O-RING 6x1.5  (10)
98 0212 PIN 2x11.6  (10)
98 0263 PIN 2.5x13  (10)
98 0317 PIN 3x17  (10)
98 1266 PIN 2.5x16  (10)

303122-K ALU SHIM 3x6x1.0MM - BLACK (10)
303122-O ALU SHIM 3x6x1.0MM - ORANGE (10)
303123-K ALU SHIM 3x6x2.0MM - BLACK (10)
303123-O ALU SHIM 3x6x2.0MM - ORANGE (10)
33 3451 ALU ANTI-ROLL BAR BALL JOINT 5.8 MM - SWISS 7075 T6 - HARD COATED (2)
33 6060 RECEIVER SWITCH - SET

35 2080 FRONT TORQUE ROD SET
35 2086 ALU FRONT BRACE 7075 T6 (5MM)
35 2087 XB808 FRONT ALU BRACE SWISS 7075 T6 (5MM) - HARD COATED
35 2093 XB808 FRONT ALU SHOCK TOWER SWISS 7075 T6 (3MM) - HARD COATED
35 2213 XB808 COMPOSITE CASTER BLOCK 12° RIGHT - HAND MODIFIED
35 2214 XB808 COMPOSITE CASTER BLOCK 14° RIGHT - HAND MODIFIED
35 2216 XB808 ALU CASTER BLOCK 10° RIGHT - SWISS 7075 T6 - HARD COATED
35 2217 XB808 ALU CASTER BLOCK 12° RIGHT - SWISS 7075 T6 - HARD COATED
35 2218 XB808 ALU CASTER BLOCK 14° RIGHT  - SWISS 7075 T6 - HARD COATED
35 2219 XB808 ALU CASTER BLOCK 16° RIGHT  - SWISS 7075 T6 - HARD COATED
35 2223 XB808 COMPOSITE CASTER BLOCK 12° LEFT - HAND MODIFIED
35 2224 XB808 COMPOSITE CASTER BLOCK 14° LEFT - HAND MODIFIED
35 2226 XB808 ALU CASTER BLOCK 10° LEFT - SWISS 7075 T6 - HARD COATED
35 2227 XB808 ALU CASTER BLOCK 12° LEFT - SWISS 7075 T6 - HARD COATED
35 2228 XB808 ALU CASTER BLOCK 14° LEFT - SWISS 7075 T6 - HARD COATED
35 2229 XB808 ALU CASTER BLOCK 16° LEFT - SWISS 7075 T6 - HARD COATED
35 2256 XB808 ALU STEERING BLOCK RIGHT - SWISS 7075 T6 - HARD COATED + BALL BEARINGS
35 2266 XB808 ALU STEERING BLOCK LEFT  - SWISS 7075 T6 - HARD COATED + BALL BEARINGS
35 2303 XB808 ALU FRONT LOWER SUSP. HOLDERS SET - SWISS 7075 T6 (7MM) - HARD COATED
35 2480 XB808 FRONT ANTI-ROLL BAR 2.0MM
35 2482 XB808 FRONT ANTI-ROLL BAR 2.2MM
35 2486 XB808 FRONT ANTI-ROLL BAR 2.6MM
35 2488 XB808 FRONT ANTI-ROLL BAR 2.8MM
35 2573 XB808 ALU STEERING PLATE SWISS 7075 T6 (3MM)-HARD COATED-3 ACKERMANN POSITIONS
35 2622 ALU ADJ. TURNBUCKLE M5 L/R 58 MM - SWISS 7075 T6 (2)
35 2632 ALU ADJ. TURNBUCKLE 64MM M5 L/R - SWISS 7075 T6 (2)
35 3086 XB808 ALU REAR BRACE SWISS 7075 T6 (5MM) - HARD COATED
35 3093 XB808 ALU REAR SHOCK TOWER SWISS 7075 T6 (3MM) - HARD COATED
35 3161 ALU MOUNTING BALL 6.8 - SWISS 7075 T6 - HARD COATED (4)
35 3171 ALU PIVOT BALL 6.8 - SWISS 7075 T6 - HARD COATED (4)
35 3303 XB808 ALU REAR LOWER SUSP. HOLDERS SET-SWISS 7075 T6 (7MM)-HARD COATED - V2
35 3356 XB808 ALU ADJUSTABLE REAR HUB CARRIER-SWISS 7075 T6-HARD COATED+BALL BEARINGS
35 3482 XB808 REAR ANTI-ROLL BAR 2.2MM
35 3484 XB808 REAR ANTI-ROLL BAR 2.4MM
35 3488 XB808 REAR ANTI-ROLL BAR 2.8MM
35 3490 XB808 REAR ANTI-ROLL BAR 3.0MM
35 3515 REAR WING - BLACK
35 3516 REAR WING - ORANGE
35 3518 REAR WING - PINK  
35 3519 REAR WING - YELLOW
35 3530 COMPOSITE ADJ. SHIM FOR REAR WING PLATE (2)
35 3550 ALU REAR WING MOUNT BRACE (2)
35 3561 ALU REAR WING SHIM (2)

35 5041 FRONT DIFF LARGE BEVEL GEAR 41T
35 5053 CENTER DIFF SPUR GEAR 43T
35 5055 CENTER DIFF SPUR GEAR 41T
35 5063 XB808 F/R DIFF OUTDRIVE ADAPTER - LIGHTW. - HUDY SPRING STEEL™ (2)
35 5070 CENTER DIFF OUTDRIVE ADAPTER - HUDY STEEL (2)
35 5071 CENTER DIFF OUTDRIVE ADAPTER - LIGHTWEIGHT - HUDY STEEL (2)
35 5081 ALU DIFF PIN - HARD COATED (2)
35 5102 XRAY XB808 ACTIVE DIFF™ - V2
35 5103 XRAY XB808 ACTIVE CENTER DIFF™
35 5113 XB808 PINION GEAR 10T FOR 3 BEARINGS
35 5127 ACTIVE DIFF SEGMENT 120° (2)
35 5141 ACTIVE DIFF LARGE BEVEL GEAR 41T
35 5153 ACTIVE CENTER DIFF SPUR GEAR 43T
35 5155 ACTIVE CENTER DIFF SPUR GEAR 41T
35 5162 XB808 ACTIVE DIFF OUTDRIVE ADAPTER - LIGHTWEIGHT - HUDY SPRING STEEL™ (2)
35 5170 ACTIVE CENTER DIFF OUTDRIVE ADAPTER - LIGHTWEIGHT - HUDY SPRING STEEL™ (2)
35 5212 XB808 ALU CVD DRIVE AXLE - SWISS 7075 T6 - HARD COATED (4)
35 5251 ALU WHEEL AXLE OFFSET „+1MM“ - HARD COATED (2)
35 5252 ALU WHEEL AXLE OFFSET „+2MM“ - HARD COATED (2)
35 5265 WHEEL NUT WITH COVER - HARD COATED (2)
35 5713 XB808E 13T PINION GEAR
35 5714 XB808E 14T PINION GEAR
35 5715 XB808E 15T PINION GEAR
35 5716 XB808E 16T PINION GEAR
35 8039 XB808 COMPOSITE SHOCK 6-HOLE PISTON SET (1.2; 1.3; 1.4MM)
35 8046 ALU SHOCK PIVOT BALL WITH HEX - SWISS 7075 T6 - HARD COATED (2)
35 8083 XB808 SHOCK RUBBER MEMBRANE RIBBED (4)
35 8182 XRAY XB808 FRONT SPRING SET C = 0.65 - WHITE (2)
35 8183 XRAY XB808 FRONT SPRING SET C = 0.70 - GREY (2)
35 8185 XRAY XB808 FRONT SPRING SET C = 0.80 - GREY-BLUE (2)
35 8186 XRAY XB808 FRONT SPRING SET C = 0.86 - BLUE (2)
35 8187 XRAY XB808 FRONT SPRING SET C = 0.92 - VIOLET (2)
35 8188 XRAY XB808 FRONT SPRING SET C = 0.98 - PURPLE (2)
35 8282 XRAY XB808 REAR SPRING SET C = 0.47 - WHITE (2)
35 8283 XRAY XB808 REAR SPRING SET C = 0.50 - GREY (2)
35 8285 XRAY XB808 REAR SPRING SET C = 0.57 - GREY-BLUE (2)
35 8286 XRAY XB808 REAR SPRING SET C = 0.61 - BLUE (2)
35 8287 XRAY XB808 REAR SPRING SET C = 0.65 - VIOLET (2)
35 8288 XRAY XB808 REAR SPRING SET C = 0.70 - PURPLE (2)
35 9210 XRAY PREMIUM SILICONE OIL 100 cSt 
35 9215 XRAY PREMIUM SILICONE OIL 150 cSt
35 9220 XRAY PREMIUM SILICONE OIL 200 cSt
35 9225 XRAY PREMIUM SILICONE OIL 250 cSt
35 9230 XRAY PREMIUM SILICONE OIL 300 cSt
35 9235 XRAY PREMIUM SILICONE OIL 350 cSt
35 9240 XRAY PREMIUM SILICONE OIL 400 cSt
35 9245 XRAY PREMIUM SILICONE OIL 450 cSt
35 9250 XRAY PREMIUM SILICONE OIL 500 cSt
35 9255 XRAY PREMIUM SILICONE OIL 550 cSt
35 9260 XRAY PREMIUM SILICONE OIL 600 cSt
35 9270 XRAY PREMIUM SILICONE OIL 700 cSt
35 9280 XRAY PREMIUM SILICONE OIL 800 cSt
35 9290 XRAY PREMIUM SILICONE OIL 900 cSt
35 9301 XRAY PREMIUM SILICONE OIL 1000 cSt
35 9302 XRAY PREMIUM SILICONE OIL 2000 cSt
35 9303 XRAY PREMIUM SILICONE OIL 3000 cSt
35 9305 XRAY PREMIUM SILICONE OIL 5000 cSt
35 9306 XRAY PREMIUM SILICONE OIL 6000 cSt
35 9307 XRAY PREMIUM SILICONE OIL 7000 cSt
35 9308 XRAY PREMIUM SILICONE OIL 8000 cSt
35 9310 XRAY PREMIUM SILICONE OIL 10 000 cSt
35 9315 XRAY PREMIUM SILICONE OIL 15 000 cSt
35 9320 XRAY PREMIUM SILICONE OIL 20 000 cSt
35 9330 XRAY PREMIUM SILICONE OIL 30 000 cSt
35 9340 XRAY PREMIUM SILICONE OIL 40 000 cSt
35 9350 XRAY PREMIUM SILICONE OIL 50 000 cSt
35 9360 XRAY PREMIUM SILICONE OIL 60 000 cSt
35 9380 XRAY PREMIUM SILICONE OIL 80 000 cSt
35 9392 XRAY PREMIUM SILICONE OIL 100 000 cSt
35 9394 XRAY PREMIUM SILICONE OIL 150 000 cSt
35 9396 XRAY PREMIUM SILICONE OIL 200 000 cSt
35 9398 XRAY PREMIUM SILICONE OIL 300 000 cSt
35 9800 WHEELS STARBURST - WHITE (4)
35 9806 WHEELS STARBURST - ORANGE (4)
35 9808 WHEELS STARBURST - PINK (4)
35 9809 WHEELS STARBURST - YELLOW (4)
38 9135 CONNECTING CABLE  RECEIVER/BATT. PACK

number HARDWARE quantity

number OPTION quantity
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